2017_11 M-TB6090-TYO1A-02

Il TOMET Y $% 5 g &=

The Engine Specialisft
INSTALLATION MANUAL

EXPRENIE] /[

ZWFIZILITS—FY b
FULL TITANIUM MUFFLER KIT

iEA
= TOYOTA COROLLA LEVIN/SPRINTER TRUENO AES6E 4AG
APPLICATION
o TYPE-R TB6090-TYOTA
PART NUMBER TYPE-S TB6090-TYO1B

BX / INDEX

4 N\
P2 H#AFFE

\. J

( )
P8 English

\_ J/

ZDRUVIREHBBESEVLITWRE £TLIHBIHESITEVET,

TERARIICC DFHFAZEZE LK BHHD I ZAEL S BEVNCEL,

ERIHIHEOBRELT CIY HEBEFRICKEIREL T IEEL,

HABICEON TV B EREFRIIBTFO>TLILEL,
BEBEA—H—DRITI S BHEERSHNLEICLEVE T, FELEDETHEENCLEL,

FEYEERICKVERHECKIBE. BETREAZEVHIREIOT,
HE5HLHTTESLEL,

IRFEERR TR I3 2 SN B BERAEZLTBERANEELLEEL,

Thank you for purchasing a TOMEI product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle when installing this product.

Please note that inappropriate installation/use of this product will be at the owner's own
risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




=
ERIBRE  Teoms - mErsocushcEEC EEW.

XBEIETYPE-S Al )

\ A4V FA ()

AL VINA 7"B (1) H4q l//b“ (TYPE S)/ 7—IVINA ZF(TYPE-R) (1)
!IIIHIED
|
@j[ﬁmmmm 72vIFv k RATV>T (4 21457 (2)
TSVVRIVE M10 P=1.25 (2)

ARy k(1) M10L=35P=1.25(2) M6 (3)

- =g [EXPREVIELT
RIVFRAL—=AR=Z (1) EXPREMETi X7 H—(2)
IV TNVE(2) P TYPE-SOHHE -————————— :
| ' I
| = I |
I /OO ALYy RSS—)
I | =
I "'\ I~ :
: S |
| FALYH=NY E ) !
|
RERILE () | fams |
I 7S5V IRIVE IS5V IFw k :
| M8 L=25 (1) M8 (1) !
iz — b (1) T :
-
ERICUEIETEM mvnvicusTassecs.
W IVUUERTIE—R W RLILYTF WEGREEE EAYERUL
WY 2—FUL - 065mm KL W RS

A\ xm

B COHRRAAE IR GICEAHL B EFRBEICOVWTE EHTEDTT,
EROEERFIBICOWTIEREFEA—H—RITORFEBEEZE CHERCIET L

B A8 SIEESEREREPRTT., Y—F v M EORNETIEGWEEI B ER LT IETWY

B ARG HFIFIEHREDOE S BIET. BREE >IBHLHIToTLIETWL

B E893EBELUANDOFERITERHLLZETL, RBUGE LT, TVIVERETZER—NAHBYET,

l$§&®HUﬁHEEE&§%&®ME@WEMF*FW7&EE?U\%ﬁﬁﬁEmiﬁm?
TV, RERBLT. TVIVEMIETARNAHBY LT,

B ARGREERY M BRICIE. BYGTIE, FREEZERALTILE
CE%EEBEDtHﬁEDEﬁUF@T?O




-
=

A

B AERORIMFRIVIVELT. TFYV-RA M VATLDTBICBZATRETIT>TLREL,

B BROTEICK Y ETOKIR - AKX ZETHEMD. % - AUERENELS LA
BNDH BT, WBABRERRODENY fFFIFFERICITOTILEL,

1. MIEXTF¥V—RA YT S—DHDAL

A CTRRTIORMSTIETT. SBOMMEHES L. FTEFEAEESBLTILTN,
1. Ny 7U—DTAF REFERYHNT,
2. A URITS—E=WIHNT,

2. Y9V R Fa—Y—-RbHIFROMI

AERRINMBOY VY FLT1—Y—%2FERATEILIcEY . BEEIRMBICGHET ST LHERET,

STANDARD QUIET MODE 1 QUIET MODE 2

P

BHER

ZDEETTERAVIEITET, ZDEETTEAVEEITET, HTIBMINBETY,

VANETE

B 7—IVIY RICEH5H CHE FFRB s BBV TWVETH. MODE2DRETTHEATNBIESE.
HYTRMIERAZSEICEMIZELT. BRICY VY FLT21—Y—Z@EELTIEEL,
. MODE 1DRETIZIZDEEHEATELTH, BMIZTIECIVRRICTHERAVLEITET,

N zx

B ZONIZFTEbEWMES, BRODIEICKY % - BLAERNEELSRIBhDBHYET,
B Ef. Y1LY—T—IVbIY FOER - RIBHDEI ZBEHBHYV LT,

A\ z=
B FRORENREEICINIZTES,
1. Y14 L U —REBITDIMDBASHENELESICT I RETIRET 3,
2. TV FigEm&Y BERDHNTWSIEE ST S, (EZEE15mm)
3. YUV RLTFa——52BLELAHFTIBL2—EI—F25F3, Q24

4, BENEEDE. R2VARIVEM6 - 75T Fy MM6TH YUY FLTFa1—HY—%2EET 3.
ZOB, Fo9ICELATN TV AL, YUY FLT1—HY—MuBEHEEE
(15mmi2E) IcHBh . FERFICHERT S, (RET—FVI/UERSHE)
)IRZVRIVEM6, 75> TPF v FM6fER,



NBIFI—F VS E :

ST e e ——

”

N,
i

T—ILITY FiREH S OB I RRME (BZEE15mm RAZHR)

e
.JIII

4
!

|

|

i

$9Y KLF1—H—

I

| .
]
= . . e | . |
E{R{TVF L B 00000000000 R B
4 I PP e Y
=— T R b B

il |
[
o
N i

N

*
<
\

FLTF2—=Y—DBmY IRt %2—

1'

Yo FLTFa1—Y—OMBERE @YdRter2—~05—ILI Y FEEH S 15mm)

BN
UL

s 9
ST \l:‘g

L
\fm\\\\\\\\\\\\\

5. V2= FRUINTTR—F 7DV 2—IKTNREHIT 5,
6. INTVEVLESTHNEO6.5MmIBE (M6RIL EHAZYAX) ICTRBIFMIZITS,
7.

MI LRIV RRICRRZVRIVEM6 « 75T F v EM6ZELY 41, BEET %,

8. BE. YUY FLTFa—Y—MuBEZHERL. 35FBLEKRICNRBITIIZTE S,

9. ETONRBWIMIRTHE, T—IVIV FEXUY YV FLTa1—H—D/NURY 1T,

10. I ¥ %= RET B,



3. TOMEIZIVFH 27 35—0DRb{3F

(BERROEENMER] FEOROEREFIEITRIOEY T,

<EBanfEFEFR &R IV >

DALV INATA Ol 22 sl AV

DALV INA4TB @A L Y=Y RSN —

@ YL H%— (IYPE-S) FT—IbiNA T (TYPE-R) M| 7Z IRV~ M8 L=25mm

@|HRTY b ® 77vIFv M8

® |75 YRV F M10 L=35mm [20.0~28.0N * m (2.0~2.9kgf-m)]

®|75>YF v b M10[34.3~39.2N * m (3.5~4.0kgf-m)] BT FLTFa—H—

@257V K [16.0N.m(1.63kgf-m)] R2VERIV b+ M6[7.8~11.8N * m (0.8~1.2kgf-m)]

y AV ®|75 IRV M6[7.8~11.8N » m (0.8~1.2kgf-m)]
BAZvT

XEBRICESENBHACIFEMEPEBEMLT 576, [HFBORIV P RAL—AR—Z M EZHLTTFEL,

(EEFIE]

1. XYM TAZRBDART Y b« TS5V IKRIVEMI0, RUT 529+ Y EM10ZFERL.
REHT B, DB, BABDNATA by N—DLERAEICHEDL ST FF5,
¥ MEARTY b (EH®) - 735 2VIFKIVEMI0 (ERG) 7597y FM10 (ERIE®)
ﬁmo

2. A YNATBILIS VTNV FEBL, BINATDRTI) VT 7y VUBREHPFITICED LS I,
AV INA TAILE LA,
¥ MBSV TNVF (EH®) fEHA,

3. 7=IbINA T (TYPER) . & LLIEY ALY — (TYPES) (V5T NV F&EEL.
ATV T 7y VUBRLEHFTICED LS. A4 VIN1 TBIcE LRAG,
X MBI STV F (ER®) A,

A YA LYY —ASSYDTLZT— I BETFICC B&SIc LTFEL.



A TYPE-SOJ+

ALY =NV RIcHA L=\ RSN—=FWY . 1LY —IgEDIFEnLSIC

AELELS, IFYV—-RMNVH—ICEY T3,

 [BYALYH—NVF {HEO®) - 1LY —N\Y FZ1\— (§IHO)
7ZVIVRIVEME EIE®) - 75VYF v FM8 (RIE®) fERH.

4, BEDI7 V7S VRTEELLGH S, FIIDSIRICEHEDHZEITS.

Wby 75797y M08 (BITE®)  [34.3~39.2N * m(3.5~4.0kgf-m)]
75vIFy FM8ES (RIE®) [19.6~28.4N « m(2.0~2.9kgf-m)]
ISVTNY FES BIHE?) [16N + m(1.63kgf-m)]

50 A VINATA AL VINATB, T—IWINA TE LT AL VY —DERICAT) V TZEY) 1) 5,

6. ARZEBSE|ICLT. X7 7—DiRhHAIBKIC
BOBWKSERNYH—%245y TTEREY %,
¥ HE215v 7 (FIEW) A,

7. B& - ERARKRICE Y. V7 - NYN—DBIEEEEDHScH. MEOME — FZFEAL.
B REIT D,
X TREME#— MER,

AN\ EE
B EFEKLEDIVTSVRAP, FEOGEWEEZRELTH SXFEDHEIT>TILEL,
8. EREGEICEY TG )T VA EOSNGEWEEIE.
TURIFV-R ML TOIY TRV b ZREBHE) < BEITHESD.
KRBDEEV V7 7V AZHIRLIE, KEDHLTILEL,

B IT7S—ITHR R ENMIE LICRETERT 5 &, BNPEITD
FEREGYET., BT, BTHRIEZITOTIIREL,

B BE - FARRICEY. BAIRRICAED RIATEELHYET,
BEISHG LT, BHNRETOTILEL,

8. HEIISLT, YUV FLT21—Y—DOWMYMIFEITED,
XAEBODY IV FLT 14— (®)
A2 2RIV EM6(6) |
75vIJF v M6 (®) ER
fEt bIbY [8~12N + m(0.8~1.2kgf-m)]




Aﬂgﬂ:

B YO FLTFa—Y—2WY T, 5F a8FETEITOEVTTIEL,
ERRBEDRIEEED B W F T,
B YOV RFLT1—Y—0DEIR. RT7S—PZORABHISZTIRETIToOTTEL,

9. N\y T —DIAF RiFF=Y T35,

4. B FFiEDE:?

1. BEICFHHHWD, BERSRET

2. IVIVERBIL. 74 FY Y IHh5#2500pmBBEE TEREE LI, REEHGEVHEERT S,
Tl BFRIRN G EDHEREITI.

TAMETZGTV. BERHPEEELHLEVHHERT 5.

A B

B EHPOFHHH 2 EHEDETY. BASmHEE LBREDRR E G55, BERIKIEEIC
ToTLIEEL,

BERRENDH S L. HEEDETPHIARICLZFEERCITREREEKYBIRTY,
ETHRICEEERUBSITEBICREGIGRICEIE L. BEREIT>TLIEEWL,
ZTDBTEREETOIBEIE. IFV—RA M RATLDTDITSATCIRETIT>TLREEL,
EBamDBEEEDE LTL\%%—ALi IVIUEBREE Y. FRIEEITEBEEKEL.
IBRICESTLEEL

K ==
ViNE:3-
B AREEELEE. SERICE S TIRI VY VESEICKELGT(LAH R BEHLHY E T,
RERIX. TV by TV EESRL, REISCTENSDBYEY T 9 %1725 7T
<FEEL




KIT CONTENTS Check to ensure all the following items are included in this kit.

%TYPE-S SHOWN B

MAIN PIPE A (1)

R

MAIN PIPE B (1) MUFFLER (TYPE-S) or TAIL PIPE/TIP (TYPE-R) (1)

u}‘ FLANGE NUT SPRING (4) ZIPTIE (2)
FLANGE BOLT M10 P=1.25 (2)
GASKET (1) M10 L=35 P=1.25 (2) M6 (3)
EXPRERE
<7 J PREIE] [

BOLT SMOOTH PASTE (1) EXPREME Ti STICKER (2)

CLAMP BAND (2) SOUND REDUCER (1) ir ~ 1
|
I _
IEssssssss—— |
: ,-_f'/ \ |
I \ b SILENCER BAND RUBBER (1) :
: .\{c.;. - {’ - :
| SILENCER BAND (1) :
' [
| )\
- D I
BUTTON BOLT (3) i i 3 |
| FLANGE BOLT FLANGE NUT :
THERMAL I M8 L=25 (1) M8 (1) [
INSULATION (1) o !
B General engine maintenance tools B Torque Wrench W Official Servicing Manual B Hand Drill
B Center Drill and ®6.5mm Drill Bit B Safety Gear

A CAUTION

M This installation manual contains important information regarding this product.
For details regarding the assembly/disassembly of stock components, please refer to the vehicle's
official servicing manual.

M This product is intended for motorsport/competition use and should NOT be used on public roads.
B This product should be installed by a trained professional in a well-equipped workshop.
H Only install this product on the specified vehicles to avoid product and/or engine damage.

B Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

B Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.




A WARNING

B Only install this product when the engine and all exhaust related components are cold.

W Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.

1. REMOVING THE STOCK EXHAUST

A This manual only provides basic instructions. For more details, please refer to the vehicle's
official factory service manual.

1. Disconnect the negative battery terminal.

2. Remove the exhaust.

2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

B The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2
@PL
Reference bolt hole Reference bolt hole
Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts

and bolt holes.

A WARNING

B The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place
as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

A WARNING

M Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.
B This may also result in the exhaust tip becoming warped or damaged.

A CAUTION

M Use the reference hole (as shown above) for guidance
when adding the extra bolt holes.

1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.
. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).

2
3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.
4. Secure the sound reducer using the reference bolt hole together

with the included M6 button bolt and flange nut.

Check that the sound reducer is aligned correctly and that the additional bolt holes

are the same distance from the exhaust tip/end as the reference hole (15mm).

% PARTS USED: Button Bolt M6, Flange Nut Mé6.



MARKING THE ADDITIONAL Distance from the exhaust tip edge/end to the bolt hole
S, (Std. 15mm. Actual measurement recommended).

BOLT HOLE LOCATIONS

Temporarily insert
the sound reducer.

Sound reducer bolt hole center.

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

- ) [ ¥
HE : \\K\\\\\\\\\\Q\\x\ﬁ\\\ﬁx\\& |
L TS \\\\\\\l\\\.\
gt \\\\\\\\
AT
A

Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.
Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).
Then secure in place using the M6 button bolt and M6 flange nut.

Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hole.

¥ ® N W

After drilling all the holes, be sure to grind down any sharp edges.

10. Clean and/or remove any remaining debris.

10




3. INSTALLING THE TOMEI TITANIUM EXHAUST

[Mounting position(s) for each component] The positioning of the included parts are as shown below.

<Included components & torque specs>

®|Main Pipe A ©@|SILENCER BAND
@|Main Pipe B SILENCER BAND RUBBER
®[Muffler (TYPE-S) Tail Pipe/Tip (TYPE-R) @)|Flange Bolt M8 L=25mm
@ |Gasket @ Flange Nut M8
®|Flange Bolt M10 L=35mm [20.0~28.0N * m (2.0~2.9kgf-m)]
®|Flange Nut M10 [34.3~39.2N * m (3.5~4.0kgf-m)] @|Sound Reducer
@|Clamp Band [16.0N.m(1.63kgf-m)] Button Bolt M6 [7.8~11.8N * m (0.8~1.2kgf-m)]
Spring @|Flange Nut M6 [7.8~11.8N * m (0.8~1.2kgf-m)]
Zip Tie

% Apply the Bolt Smooth Paste (included) to the parts which will be exposed to high temperatures.
This helps prevent the parts from sticking and/or becoming seized.

[INSTALLATION PROCESS]

1. Loosely fit Main Pipe A using the included Gasket, Flange Bolts (M10) and Flange Nut (M10).
Ensure that the pipe/slide stopper is facing upwards.
% Parts used: Gasket (@ above), Flange Bolt M10 (& above), Flange Nut M10 (©® above).

2. Attach the Clamp Band to Main Pipe B. Then, slide Main Pipe B onto Main Pipe A, making sure the

the spring hooks align.
% Part used: Clamp Band (@ above).

3. Attach the Clamp Band to either the Tail Pipe/Tip (TYPE-R) or Muffler (TYPE-S). Then, slide on to
Main Pipe B, making sure the spring hooks align.
% Part used: Clamp Band (@ above).

A Ensure that the logo on the muffler is facing downwards.

11




/N FOR TYPE-S ONLY

Attach the Silencer Band Rubber to the Silencer Band. Then, install onto the vehicle

taking care not to scratch the Muffler.

% Parts used: Silencer Band (@ on previous page), Silencer Band Rubber (@ on previous page),
Flange Bolt M8 (@) on previous page), Flange Nut M8 (3 on previous page).

4. Tighten down the bolts/nuts/screws in order from the font, ensuring sufficient clearance is achieved.

Torque specs. Flange Nut M1(® on previous page) [34.3~39.2N - m(3.5~4.0kgf-m)]
Flange Nut M8(@ on previous page) [19.6~28.4N - m(2.0~2.9kgf-m)]
Clamp Band(@ on previous page)  [16N - m(1.63kgf-m)]

5. Attach the Springs to Main Pipe A, Main Pipe B as well as the Muffler (for TYPE-S)
or Tail Pipe/Tip (for TYPE-R).
% Parts used: Springs (® on previous page).

6. Zip tie the Muffler Hanger/Strap mounts (see right)
to prevent excessive shake.
% Parts used: Zip Ties (3© on previous page).

7. Depending on the situation, the heat from the exhaust may damage the rear bumper.
Applying the included Thermal Insulation sheet can help prevent and/or reduce the damage.
% Part used: Thermal Insulation sheet.

/\ CAUTION

+ Ensure sufficient clearance and correct fitment has been achieved before completely
tightening down the fastenings. In some cases, there may be insufficient clearance due to
minor differences between individual vehicles. In such acase, loosen the fastenings of each
component and adjust the positioning until sufficient clearance is achieved before
retightening the fastenings again.

+ Ensure you clean the exhaust after installation. Using the exhaust whilst there is oil or other
debris on it can cause blemishes and/or burn marks.

8. The sound reducer can also be installed if required.
% Sound Reducer (13)

Button Bolt M6 (G9) / Flange Nut M6 (33)
Tightening torque [8~12 N * m (0.8~1.2kgf-m)]

12



/A warnine

B Do not drive at high speeds with the SOUND REDUCER installed
as it may become damaged and/or broken.
B Only install/uninstall the SOUND REDUCER when the exhaust is cold.

9. Re-connect the negative battery terminal.

4. INSTALLATION VERIFICATION

1. Check again to ensure the product is fitted correctly.
2. Start the engine and rev to 2500rpm. Check for any abnormal sounds.

3. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

A WARNING

B Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

B Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

B If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
B Ensure all exhaust related components have cooled before attempting any repairs.

B Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

A CAUTION

B Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

13




14



15



wrormemsems

13 Orchard Suite 107
Lake Forest, CA 92630 USA
TEL : +1-949-855-6577
FAX : +1-949-855-6525

http://www.tomeiusa.com

OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00 - 19:00 PST

16




